Crash Pad Set BMW K1200R, K1300R (2009-2011)

Reference RLBM03

Important Note:

- Do not dismantle both sides at the same time.
- Protect the frame and the and the panelling at the dismantling points.

Left side:

- Unscrew the two engine mounting screws. Place the left-hand support plate pos. 4 and the spacers pos. 7 & 8 with the two screws CHC M10/70 pos. 14 and CHC M10/75 pos. 15 and tighten them to a torque of 30 34 Nm. 3, after first the cap screws H M8/30 Pos. 10 and M8/40 Pos. 11 and the washers Z8 Pos. 9 have been inserted.
- Mount the pad pos. 3 with the cap screws H onto the support plate pos. 4, tighten them with a torque of 10 -14 Nm.

<u>Right side:</u>

- Mount the pad pos. 1 with the cap screws H M8/30 pos. 10 and the washers Z8 to the support plate pos. 2, tighten them with the torque of 10 14 Nm.
- Unscrew the two motor fixing screws. Place the pad/right support plate unit and the spacers pos. 5 & 6 with the screws CHC M10/65 pos. 12 and CHC M10/90 pos. 13, screw them together and tighten them to the and tighten them to a torque of 30 - 34 Nm.



INFORMATION ON THE INSTALLATION OF THE TOP BLOCK SETS

The manufacturer assures that the buyer has purchased a quality product that has been manufactured according to the state of the art. The Top Block accessories are relatively easy to install. If in doubt, please contact your local motorbike workshop for assistance.

The user is informed that the installation of the accessories may cause accidents if not carried out as prescribed. The roller or pad and fixing unit cannot protect against serious falls and the manufacturer declines all responsibility in the event of damage to the motorbike. In case of doubt, it is recommended to consult the dealers for the installation modalities of the TOP BLOCK kits. The TOP BLOCK kit only fits the type of machine for which it is intended.

No.	Parts	Quantity
1	Right pad	1
2	Right support plate	1
3	Left pad	1
4	Left support plate	1
5	Spacer D17,5 d11 Lg. 15,2	1
6	Attached spacer D42 d11 Lg. 35	1
7	Spacer D17,5 d11 Lg. 26	1
8	Spacer D17,5 d11 Lg. 32	1
9	Washer Z8	4
10	Cap screw H M8/30	3
11	Cap screw H M8/40	1
12	Screw CHC M10/65 Klasse 12	1
13	Screw CHC M10/90 Klasse 12	1
14	Screw CHC M10/70 Klasse 12	1
15	Screw CHC M10/75 Klasse 12	1